

Test report

Page 2 of 6

Name of sample	M88 Bulletproof Helmet	Model	LAM-HMT-3A
Receiving date	2026.2.2	Testing date	2026.2.2
Sample quantity	1	Sample No.	1#(LAM-HMT-3A)
Test item	Ballistic resistance		
Test basis	Refer to GA293-2012 <i>Police ballistic helmets and face shields</i> Refer to NIJ Standard-0101.04: <i>Ballistic Resistance of Personal Body Armor</i>		
Conclusion	<p>Sample provided by LAMENTERPRISE.CO has been tested by our center for its ballistic resistance. Refer to GA293-2012 <i>Police ballistic helmets and face shields</i> and NIJ Standard-0101.04: <i>Ballistic Resistance of Personal Body Armor level IIIA</i>, at nature temperature and humidity, in the case of 5 fair hits of 9mm FMJ RN SC each, sample was not penetrated.</p> <div style="text-align: right;">  <p>(Dedicated Inspection Stamp)</p> </div>		

9mm FMJ RN SC

Test report

Page 3 of 6


Sample No.	Condition	Shooting distance (m)	Target stand	Angle of incidence (°)	Test position	Velocity (m/s)	Results
1#(LAM-HMT-3A)	Nature temperature and humidity	5	1	0	Top	438	Stop
		5	2	0	Front	443	Stop
		5	3	0	Left	438	Stop
		5	4	0	Right	443	Stop
		5	5	0	Back	446	Stop

-End-

Test report

Page 2 of 6

Cert.No:2026096

Name of sample	M88 Bulletproof Helmet	Model	LAM-HMT-3A
Receiving date	2026.2.2	Testing date	2026.2.2
Sample quantity	1	Sample No.	LAM-HMT-3A
Test item	Ballistic resistance		
Test basis	Refer to NIJ Standard-0106.01: <i>Standard for Ballistic Helmets</i> Refer to NIJ Standard-0101.06 : <i>Ballistic resistance of body armor</i>		
Conclusion	<p>Sample provided by LAMENTERPRISE.CO has been tested by our center for its ballistic resistance. Refer to NIJ Standard-0106.01: <i>Standard for Ballistic Helmets</i> and NIJ Standard -0101.06: <i>Ballistic resistance of body armor Level IIIA</i>, at normal temperature and humidity, in the case of 5 fair hits of .44 Magnum pistol cartridge (SJSP), sample was not penetrated.</p> <div style="text-align: right;">  <p>(Dedicated Inspection Stamp) 检测专用章</p> </div>		

44 Magnum pistol cartridge (SJSP)

Test report

Page 3 of 6

Sample No.	Condition	Shooting distance (m)	Target stand	Angle of incidence (°)	Test position	Velocity (m/s)	Results
LAM-HMT-3A	Normal temperature and humidity	5	1	0	Top	432	Stop
		5	2	0	Front	438	Stop
		5	3	0	Left	436	Stop
		5	4	0	Right	433	Stop
		5	5	0	Back	436	Stop

-End-